
          International Research Journal of Engineering and Technology (IRJET)       e-ISSN: 2395-0056 

                Volume: 07 Issue: 05 | May 2020                   www.irjet.net                                                                   p-ISSN: 2395-0072 

 

© 2020, IRJET      |       Impact Factor value: 7.529      |       ISO 9001:2008 Certified Journal       |     Page 501 

Design & Feasibility Analysis of Ultra-filtration Tertiary Treatment 

Plant to Generate Industrial Grade Water under Amrut Mission at Navi 

Mumbai, Maharashtra. 

Swapnil S. Desai1, 2, 3,  

1Mechanical Engineer, Navi Mumbai Municipal Corporation, Navi Mumbai, Maharashtra, India.  
2Managing Committee Member, Institution of Engineer India, BLC, Maharashtra.  

3Senior Member, Indian Society of Mechanical Engineers, India.  
---------------------------------------------------------------------***----------------------------------------------------------------------

Abstract - In Water sector water quality & water scarcity 
are the current issues. The use of membrane separation like 
ultra filtration for reuse of reclaimed water has become an 
increasingly attractive option. In this study the design & 
feasibility analysis of proposed project for recycling / reuse of 
wastewater are carried out. The main purpose of this paper 
was modeling and simulation of secondary treated water from 
87.5 MLD capacity Sewage Treatment plant located at 
Koperkhairane, Navi Mumbai by Ultra filtration membrane 
Technology. The proposed UF tertiary treatment plant has a 
20 MLD capacity which will produce the industrial grade 
water. In this study, a design method based on a simulation 
technique has been developed for optimizing UF systems. For 
proposed plant, DuPont WAVE design software version 1.72 is 
utilized to get detailed design. The statistical analysis is done 
& mathematical model gives detail of process parameters & 
optimum solution to produce the required quality tertiary 
treated water. The product water (tertiary treated water) 
obtained from Ultra filtration at a pressure of 1.2 MPa showed 
rejections of approximately 99.5 % for Turbidity, 100 % for 
TSS, 10 % for TOC. It also reduces the colloidal matter from 
feed water & achieves the SDI value less than 2.5 which meet 
the feed water quality of RO system in future. From detail 
design it will shows that, this proposed project is technically & 
financially feasible solution for Navi Mumbai Municipal 
Corporation (NMMC) to produce the industrial grade water & 
it will meet the desired tertiary quality parameters of state 
industrial development corporation (MIDC). Tertiary treated 
water is then providing to nearby industries for their 
industrial applications. UF is an excellent alternative for fresh 
water being supplied to industries & conserve the drinking 
water supply within the city.  

 
Key Words: Ultra-filtration System, SBR C Tech, Simulation, 
CEB, CIP, Wave. 
 

1. INTRODUCTION  
 
Water scarcity & availability of adequate water supply are 
the key issues in most of the Indian cities and town. As most 
of the cities has growing populations & it is insufficient to 
meet its water demand. The per capita water availability has 
dropped from 1816 cubic meter from 2001 to 1545 cubic 
meter in 2011 & it is further dropped to 1486 cubic meter in 
the years 2021 [1].From coming years there is increasing 

water demand for household, industries and power plants 
and added stress on urban water infrastructure [2]. To 
mitigate such crises there is need for alternative to fresh 
water. Adequate collection of urban wastewater, its 
treatment and innovative technology implementation for 
reuse & recycle of treated wastewater or reclaimed water 
are such alternative which is gaining revenue. In some of the 
Indian cities, treated wastewater is practiced for industrial & 
other non potable use. Discharge of untreated sewage is the 
most important water pollutant source in India. Total 
sewage generated in urban area is 61948 MLD and total 
installed capacity is 23277 MLD [3]. In these urban areas, 
installed wastewater treatment capacity amount to only 37 
% of wastewater generated. Around 63 % of wastewater 
generated from urban areas & 90% of wastewater generated 
from class II town in India is not treated & therefore its leads 
to environmental pollution. If such a large potential of 
wastewater is not treated then it is unavailable for other safe 
uses. Considering the current 1.7 % annum population 
growth & 3 % per decade of current urbanization rate, the 
urban population is expected to increase of around 590 
million by 2030 [MGI 2010],with a proportionate volume of 
wastewater of 60000 MLD. If 80 % of this urban wastewater 
is treated, around 17 billion per year wastewater resources 
is generated. If these 17 BCM is captured, treated safely & 
recycle, this will meet the almost 75 % of projected 
industrial demand in 225 [MoWR 2006] and almost 25 % of 
total projected drinking water requirement in the country 
[2]. 
 

2. CITY SEWERAGE INFRASTRUCTURE  
 
The proposed project is at Navi Mumbai, Maharashtra. Navi 
Mumbai City is divided into 8 wards with a sewer network of 
608 km, 21 nos of sewage pumping stations (SPS) & 7 nos of 
sewage treatment plants (STP) which are based on cyclic 
activated sludge (SBR C- tech) technology. Total installed 
capacity of SPS has 211 MLD & that of STP has 454 MLD. At 
present 210 MLD raw sewage is being treated. NMMC has 
plan to proposed Tertiary treatment Plant of 20 MLD 
capacity to generate industrial grade water for nearby 
industries in Navi Mumbai area. This project facilitates 
recycling of wastewater, an environmentally sound and 
progressive practice. It assures more stability in level of 
water supply to industrial units by providing supplementary 
source of water in addition to drinking water. 



          International Research Journal of Engineering and Technology (IRJET)       e-ISSN: 2395-0056 

                Volume: 07 Issue: 05 | May 2020                   www.irjet.net                                                                   p-ISSN: 2395-0072 

 

© 2020, IRJET      |       Impact Factor value: 7.529      |       ISO 9001:2008 Certified Journal       |     Page 502 

3. OBJECTIVES OF THE STUDY 
 
To check the feasibility & sustainability of tertiary treatment 
project. 
To stabilize the organic matter. 
To produce industrial grade water.  
To reclaim or reuse of treated wastewater for non potable 
use. 

 

4. A REVIEW OF WASTEWATER TREATMENT BY 
MEMBRANE FILTRATION 
 
Membrane filtration has no of advantages compared to 
traditional separation technologies such as coagulation, 
aggregation, and sedimentation. It includes excellent quality 
of processed water, ease of maintenance, modular in nature, 
easy to operate, and convenience to control. Due to these 
advantages, membranes have been used for sewage 
treatment, wastewater treatment, seawater desalination, 
and drinking water production [4]. For proposed plant at 
Navi Mumbai, the technology selected is based on secondary 
water analysis & treated water quality which is required for 
TTC industrial area at Navi Mumbai, its techno- commercial 
feasibility study, assessment of demand etc. Based on 
secondary SBR treated water from existing STP, its analysis 
is carried out. Based on all above consideration, Ultra-
filtration membrane based technology is selected which will 
give the desired quality as per the requirement of TTC area 
in Navi Mumbai. 
 
UF is a pressure-driven process which removes colloids, 
suspended solid, particulates, and high molecular mass 
soluble species. It is a single process which removes many 
organic as well as microbiological contaminants [8]. UF 
effectively removes protozoa, bacteria & most of the viruses 
and produces the disinfected filtrate quality with a little load 
on post treatment such as UV or ozone or even in 
chlorination. The removal of suspended solids (measured as 
a percentage of the feed concentration) of UF is at least 
99%.The removal of microorganisms is referred to in log 
units. A removal of one log unit corresponds to a 90% 
removal & 4 log units correspond to a 99.99% removal. 
Following table shows the removal capacity of UF for 
different microorganisms. 
 

 
Source- Water treatment: Principles and design, MWH 

(2005), (ISBN 0 471 11018 3) 
 
 

 

5. PROCESS DESCRIPTION 

 
5.1 Principle 
 
The membrane is a semi permeable thin layer which 
separates the contaminants depending upon their physical & 
chemical characteristics. it will only allow certain 
compounds to pass through it. Membrane size & chemical 
characteristics determines material that will pass through it 
[6].The pore size determines the removal of different 
compounds. In membrane separation processes, the feed is 
separated into a stream, the permeate that goes through the 
membrane, and the retentate or the concentrate (a fraction 
of feed that does not go through the membrane).A 
membrane process then allows selective and controlled 
transfer of one species from one bulk phase to another bulk 
phase separated by the membrane [5]. 
 

 
Feed                                                                             Permeate 
 Qf Cf Pf                                                                       Qp Cp Pp 
  
                                   Concentrate Qc Cc Pc 

Fig -1: Metcalf & eddy/membrane filtration process 

5.2 Membrane Module 
 
In the membrane field the module is used to describe a 
complete unit comprised of the membranes, the pressure 
support structure for the membrane, the feed inlet and 
outlet permeate & retentate ports and an overall support 
structure.(Metcalf & eddy 11.6) there are different types of 
module are used for wastewater treatment. Principle types 
are tubular, hallow fiber, spiral wound. Plate & frame and 
pleated cartridge filters are also available but more 
commonly used in industrial applications. For these study 
spiral wound UF module from DuPont are used. 

 
5.3 Membrane Operation 
 
In the membrane operation pump is used to pressurize the 
feed water and to circulate it into water. The valve is used to 
maintain the pressure on reject side. The permeate is 
withdrawal at atmospheric pressure. As the impurities or 
constituents are accumulating on the membrane (Membrane 
fouling), the pressure is built-up on the feed side, & the 
membrane flux is start decline, also percent rejection start 
declines. When the performance has deteriorated to a given 
level, the membrane, module is taken out for backwash or 
cleaned chemically. (CEB/CIP) 
 

5.4 Kinetics  
 
For the UF installations Flux is the most important 
parameter. It is nothing but the water flow through a square 
meter of membrane surface.  
J = (Q/A mean)  
 = TMP/ (V. Ttot) 



          International Research Journal of Engineering and Technology (IRJET)       e-ISSN: 2395-0056 

                Volume: 07 Issue: 05 | May 2020                   www.irjet.net                                                                   p-ISSN: 2395-0072 

 

© 2020, IRJET      |       Impact Factor value: 7.529      |       ISO 9001:2008 Certified Journal       |     Page 503 

Where J is flux (m3/m2.s), Q is volume flux (m3/h), Amem is 
membrane surface area (m2), TMP is trans-membrane 
pressure (Pa), v is dynamic viscosity (Pa/s) & Rtot is total 
resistance (m). 
Water passes through the membrane under the influence of 
pressure. The pressure difference across the membrane is 
called Trans Membrane Pressure (TMP). The temperature of 
the water influences the flux at a certain TMP. Each degree of 
temperature (ºC) increase gives 3% more flux at the same 
pressure. 
For the cross flow mode of operation the TMP is given by,  

Ptm = Pf – (⩟Phydr/ 2) - Pp 
The hydraulic pressure loss in an ultra-filtration module is 
small and can be ignored. The permeate pressure needed to 
transport the permeate is rather small (0.1 bar). The 